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No. - Description

Carburetor/Ar Cleaner =~

Cover Assembly (includes 2)

Alr Cleaner Filter o

Garburetor Mpunting Screw Assembly

Wavey Washer

Choke Lever and Plate .

Carburetor Assembly WeLimiter. Caps (inciudes 20}
Throttle Adjustnent Assembly (Walbro) .
‘Throttie Adjustment Assembly (Zama
Carburetor Gasket 7 ;
Carb Mount Serew : :
Primer and Hose Assembly

Carb Mount Assembly

Reed Assembly

Power Shaft Assembly

Carburetor Mount Gasket

Crank Dase Service Assembly (includes 18)
Rear Mounting Pag ]

Fuel Tank Assembly (includes 18-20)

Fugl Gap Assembly

Fuef Return Line

Fue! Line Assembly

Front Mounting Pad

Shroud Asssmbly

Shroud Scraw -

Shroud Ex{ension and Stand with Holes
Flywhee! Assembly

Spacer

Recoil Pulley Assembly

Recoil Spting

Pulley Retainer Assembly

Rope Guide

Switch Assembly (includes 42)

Full Harclle

Rope .
Starter Housing Assembly fincludes 27-34 & 42)

ENGINE PARTS - MODEL GM2000¢

2-CYCLE GAS MIXER

Description

Housing Screw

Cluteh Washer

Clutch Rotor Assembly

Clutch Drum Assembily

Clutch Caver Assembly

Cover Screw

Wire Lead

Module Assembly

Spark Plug

Exhaust Gasket

Nuffler Assembly (nciudes 44 & 46-48)
Muffler Mounting Bolt Assembly

976:246-001 Muffler Guard
641180-001 Push Nut

35 181862
36 181074
a7 181445
38 153592
39 181854
40 181345
41 180038
47 683380
43 810311
44 180280
45 181572
46 £584197
47
48
49 180063
50 6B4449
51 610674
52 181870
* 180011
* 180802
* 180020
* 181069
* 180091
* 180530
* 180027
v @10676
* 181501
* 181873
* 181562
¥ 610309
* 181500
* Not Shown

Cylinder Assembly (includas 52)
Piston gnd Rad Assembiy

Cylinder Gagket -

Cylinder Bolt )

Engine Gasket Kit

O.E.M. Garburetor Repair Kit (Walbro)
O.E.M, Carburetor Repalr Kit {Zama)
Gasket Diaphragm Repalr Kit {Walbro)
Gasket Diaphragm Repair Kit (Zama)
Pisten Ring

Short Block Assembly

{includes 13, 15, 43, 49-52

Flywheel Key

Starter Housing Screw Set
Carburetor Limiter Cap Set (Walbrc)
Carburetor Limiter Cap Set (2ama)
Crankcase Seal

Clutch Springs {Qty. 2)
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HANDLE, GEARBOX AND MIXER PARTS.- MODEL GM2000 -
2-CYCLE GAS MIXER *

ltem PartNo,  Description kem PartNo. Deseription’
1 181815 Hex Nut (Qty. 4) 19 975488-001 DragBar
2 B75590-001  Quter Handle Bracket (Qty. 2) 20  975485-001  Left Inrier Fine
3 B14658-008  #B8-32 Screw (Qty. 2) 21 147472 Tine Fastener Assembly -
4 o75586-001  Handle ’ Pin with Clip (Qty, 4)
5  975592-001  Throttle Assembly 22 881712-001  Spacer (Qty.2)
6 700863-006  Square Nut 23 981268-001 Outer Tine (Qty. 2)
7 975505-002 Grip{Qty. 2) 24 981587-001  Gearbox with Fiexible Drive Shaft
8  607067-010  #10-24 Screw 25  975484-001  RightmnetTine |
9 1817989 #10-24 Screw (Gty. 2) 26 975589-001 Inner Handle Brackat
10 181810 Hex Nut (Qty. 2) 27 181906 Drive Shaft Housing
11 145568 . #8-32 Screw (Qty. 2) 28 181807 Flex Drive Shaft
12 703477-006 ' #8-32 Hex Nut (Qty. 2) *  B72000-658  Owner's Manual
13 275477-001 Plate
14  o75585-001  Sofew (Qty. B) Standard Accessories _
15 706382-815  Washer (Qty. 6) * 147541 Ryobi 2-Cycle Qil {4 oz botiles)
16 875483-002  Guard i 981688-001 Mixing Tqb

17 703477-057  1/4-20 Hex Nut (Qty. 6)
18 621644-007  #1/4-20 Screw (Qty. 4)

*

lierns Not Shown
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